‘ ecovisao
/‘\_

ARTELIA

LUANDA DRINKING WATER SUPPLY — SYSTEM 5
— QUILONGA GRANDE



ENVIRONMENTAL AND SOCIAL IMPACT STUDY

LUANDA DRINKING WATER SUPPLY PROJECT
SYSTEM 5 — QUILONGA GRANDE

g ecovisao
- =~
ARTELI




LUANDA DRINKING WATER SUPPLY PROJECT -
SYSTEM 5 — QUILONGA GRANDE ARTELIA

\E—&I{ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ ecovisiao
R —

Table 1 — Register of editions / revisions of the present Report

Date Page Ed/Rev Observations / Alterations

Luanda, 15 September2014

Created by: Approved:

(Ecovisdo Angola) (Empresa Publica de Aguas de Luanda, EPAL - EP)

Rev.: 0 3/424
FPS-A.001/3



\E&I{ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ ecovisiao
R -

LUANDA DRINKING WATER SUPPLY PROJECT —
[...]
Plot 8 —Quilonga
Grande DC

Plot 10 - Sludge
treatment plant

Plot 2 - Network for
transporting drinking
water to the
distribution centres

Plot 3 —Cacuaco DC

Plot 4 - Zango 5 DC

Plot 5 - new airport
DC

2013 and 2014 and field survey)
Characterisation of the area and its surroundings

The abstraction site is located on the right bank of the River Kwanza.
Upstream there are various industrial units such as a Coca-Cola factory, the
Cuca beer factory as well as various water-bottling units.

NNW of the abstraction site is the town of Bom Jesus, and NNE is the
Augusto district.

Access is made by the Bom Jesus road and then by dirt track.

Access to the site is made by dirt track, after exiting the Bom Jesus road.
The area only presents tree and bush vegetation, as do its surroundings.

The pipe network largely follows the roadways in parallel outlines.

The section connecting the abstraction to the WTP continues on land not
occupied by humans that connects the Coca-Cola factory to the Cuca beer
factory, and from there it follows up to the Bom Jesus road. It continues to
the WTP following the Bom Jesus road.

The section connecting the WTP to Plot 5 (new airport) follows the outline
of the Bom Jesus road and the Catete road, toward Luanda.

The connection to plot 6 and to lot 4 is made from the Catete road by dirt
tracks or by land unoccupied by any housing or industry.

The sections connecting plot 9 (PIV) and plot 3 (Cacuaco) are made in part
parallel to the Express Way, and the reminder by secondary road.

The connection to plot 7 (Capalanga) is made through the interior of a
densely populated area.

Area without any housing or industrial occupation, the presence of a
number of baobab trees and power poles is recorded.

Area without any housing or industrial occupation, although its
surroundings are densely populated and with intense commercial activity
at the site access.

Area without any housing or industrial occupation. There are in its
surroundings various industrial units, warehouses and railway lines.

Rev.: 0
FPS-A.001/3

53/424




\E&L\ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ eCOV|SaO
— — —

LUANDA DRINKING WATER SUPPLY PROJECT o
SYSTEM 5 — QUILONGA GRANDE ARTELIA
Plot Characterisation of the area and its surroundings
Plot 6 -Km30 DC Access is made by dirt track up the Catete road, along which various

industries are located. There is one dwelling in the area, and its
surroundings are occupied by housing.

Plot 7 —Capalanga DC Built area involving a football field, and its surroundings are occupied by

housing, commercial sites and a hotel.

Plot 9 -PIV DC Area without any housing or other type of usage, which is inserted in an

industry and warehouse area. The DC will be constructed within the area of
the DC industrial estate.

11.3 DESCRIPTION OF THE PROJECT

The project System 5 — Quilonga Grande under study is composed of 10 construction plots

consisting of, respectively:

Plot 1 — Abstraction Units, Raw Water Pumping Stations, Pumping Station, Conveyance
to Treatment System, Raw Water Treatment Plant (WTP), Auxiliary buildings and

installations of the Distribution System;

Plot 2 — Treated-water pipes making the connecting between the WTP and the various

distribution centres (DC);

Plots 3, 4, 5, 6, 7 and 9 — Distribution centres named Cacuaco, Zango, New Airport,

Km30, Capalanga and PIV;

Plot 8 — Treated water reservoir situated at the end of the WTP, as well as a
corresponding pumping station and an elevated reservoir, for supplying the Bom Jesus

Zone;

Plot 10 — Final Treatment Plant of the Sludge produced during the treatment in the
WTP (sludge originating from decanting and cleaning the filters). This treatment is

installed in the WTP site.

Rev.: 0

54/424

FPS-A.001/3




\E&L\ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ eCOV|SaO
— — —

LUANDA DRINKING WATER SUPPLY PROJECT -
SYSTEM 5 — QUILONGA GRANDE ARTELIA

11.3.1 Predicted activities

Plot 1

Water Abstraction

All of the raw water to be treated in the WTP will be captured in the River Kwanza, as referred
to previously, and for this purpose a canal will be constructed next to the riverbanks. The canal
provides for variations in the river's minimum and maximum water level, conveying the raw
water through a sorting system, first coarse (30 mm), then fine (2 mm), the role of which is to
remove waste (branches, etc.) transported by the river. This cleaning grills are equipped with
automatic skimmers, which lift the waste up to a conveyor belt that transports them to

evacuation recipients. The recipients are then sent to the final destination, by lorry.

A set of 6 vertical line-shaft pumps, with a unit flow rate of 1 m3/second, and a TDH (Total
Dynamic Head) of more than 100 m (the exact value will be determined depending on the
definitive location of the works) guarantees the pumping of a total flow of 6m3/second to the

treatment station.

The pumps' electrical energy is supplied by an underground electrical line of 11 KV from the

treatment station and 5 generators, with unit power of 2500 KVA installed as backup.

The pumps' motors are installed in a dry atmosphere, in a location equipped with a crane in
order to facilitate maintenance. Cement partitions isolate each pump, preventing the mutual
influences of the pumping, retention and blocking valves are installed upstream and
downstream from the pumps, which unload into a common nucleus for the supply consisting of

2 channelling lines, which corresponds to two projected processing lines, as described below.

An important anti-water hammer device completes the apparatus, which will be equipped with

suitable measuring devices (electromagnetic flow measurers).

The cleaning grills, the pumping building, the electrical sites (Medium Voltage, Low voltage,
control room) the transformer and electrogenic group sites, the outside installations
(circulation routes, walls, etc.) and the annex buildings (offices, security cabin) make up a
architectural whole of refined quality, given its locations on the banks of the river Kwanza and

in an area in full development.

Rev.: 0 55/424
FPS-A.001/3




ENVIRONMENTAL AND SOCIAL IMPACT STUDY =
t ecovisao

LUANDA DRINKING WATER SUPPLY PROJECT - =
SYSTEM 5 — QUILONGA GRANDE ARTELIA

Empresa Putscs os Aguas, EPAL-E P

The supply to the treatment station: consists of two steel pipes with a diameter of 1,200 mm,
and a thickness of 8/8 inches. These two lines correspond to the 2 treatment lines of
3m3/second constructed in the treatment station. The steel, chosen due to its resistance and
the possibilities for adapting it to the site, is coated inside and outside in accordance with the
standard in force (standard AWWA-C-210). The anchorage blocks guarantee resistance to the
pressures exerted in the work equipped with discharges in the low points and suction cups in
the higher points along the channelling. The hydropneumatic reservoirs serving the anti-water
hammer devices, connected in the pipes and mentioned above, contain air supplied by a
compressor and water, and may be equipped with butyl membranes, if avoiding the dissolution

of air in the water is desired.

The length of the supply channels is currently 11km, after modifying the treatment centre
implementation site. The longest distance (3.5 km to the origin) may justify the installation of

an intermediary pumping station.

@ Permanénciade plantdo
@ Edificio de exploragao
@ Decantadores Actiflo™
(4) Filtros Filtraflo™

@ Espessamento Actidyn™
@ Desidratagao das lama
@ Edificio reagente

Reservatorios de agua tratada

@ Reservatério elevado de agua

Figure 7 — View of Plot 1 (WTP) plot 10 (Sludge treatment plant) and plot 8 (DC Quilonga Grande)
(Source: Epalanga Consortium, 2012)

Plot 10

Rev.: 0 56/424
FPS-A.001/3



ENVIRONMENTAL AND SOCIAL IMPACT STUDY - P
i, ecovisao
LUANDA DRINKING WATER SUPPLY PROJECT P
SYSTEM 5 — QUILONGA GRANDE ARTELIA

Water Treatment Plant (WTP)

As indicated above, the station comprises two rigorously identical treatment lines with a flow

of 3 m3/second, for a total treatment of 6 m3/second, or 518,000m3/day. It is anticipated

subsequently to add a new line of 3 m3/second, which will increase the treated flow of the

Quilonga Grande project to 9 m3/second.

The treatment is of the classic type: decanting, filtration and disinfection. What makes it

original are the modern technologies patented and implemented by the Epalanga Consortium.

The Actiflo or Actidyn type equipment is compact equipment, particularly well adapted to

variations in loads and flow rates.

The main parameters for analysing the water to be treated, as well as the treatment objectives

to be reached in order to respect the potability standards of the WHO, are summarised in the

table below:

Table 5 — Values of the parameters for raw and treated water considered for dimensioning

Physicochemical parameters
Cor (mg/| Pt-Co)

Turbidity (NTU)

pH

Aluminium (mg/I Al)
Ammonium (mg/l NHs-N)
Iron (mg/| Fe)

Nitrates (mg/l NOs)
Sulphates (mg/I SO4)

Bacteriological parameters
Total germs /ml

Total coliforms /100 ml
Faecal coliforms /100 ml

Faecal streptococci /100 ml

Raw water

39
43
6.12
0.6
1.6
11

9400
540000
43000
93000

Treated water

15

6.5-8.5
0.2
0.39
0.3

50

250

o O o o

Rev.: 0
FPS-A.001/3

57/424




LUANDA DRINKING WATER SUPPLY PROJECT -
SYSTEM 5 — QUILONGA GRANDE ARTELIA

\E&L\ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ eCOV|SaO
— — —

The characteristics of raw water from the river Kwanza are well known, on account of the
results of analyses from the Kikuxi station in the period 2006-2010, supplied by the EPAL-EP.
These results classify the quality of the water into "minimum", "medium", "maximum" and
"extreme", in accordance with the seasons of the year or the climatology. It was the "extreme"

quality characteristics that were retained for dimensioning the works.

The analysis of the results of the raw water defined the treatment procedures that will allow
the desired objectives to be reached. Water treatment is a series of complex operations, with
some interacting with others. Presented below is a brief description of the main principles of

the treatment:

The first stage is to eliminate the iron, which is oxidised in an insoluble manner (Fe(OH)s) in
order to change its oxidisation potential. The oxidant used is chlorine, thus pre-chlorination will

be performed at the top of the station.

There then follows the clarification stage for removing the turbidity and the colour. This
operation is performed in a lamellar decanter, with plates arranged in the form of nests
inclined to 60°, the purpose of which is to increase the decantation surface. This decanter,
crossed by a ascending flow, is preceded by coagulation and flocculation vats. In these vats, the
suspended materials charged with negative-charge electricity are agglomerated by adding
positively charged salt (aluminium sulphate), and deposited by injecting micro sand intended to
considerably increase the speed of decantation. Lastly, polymers are added to the reaction as

catalysts. Actiflo is the work that combines the abovementioned vats to the decanter.

The materials decanted (known as sludge) are scraped from the bottom of the decanter and
sent through the pump and hydrocyclones, which separate them from the micro sand, so that
they are largely recovered. The sludge is then directed to the Actidyn thickeners, while the
fluctuating waters are sent to the top of the Actiflo, after passing through UV-ray treatment,

top prevent bacteriological pollution being sent back to the top.

The finer materials that cannot be decanted are then reduced in the sand filters in high velocity
flow (for this reason, they are called "TGV filters"). A sand filter consists of a structure of slabs
lined with fin tubes that allow the filter to be cleaned periodically against the air and water

current, topped by a fine layer of gravel and sand with a thickness in the order of 1.20 m high.

Rev.: 0 58/424
FPS-A.001/3




LUANDA DRINKING WATER SUPPLY PROJECT -
SYSTEM 5 — QUILONGA GRANDE ARTELIA

\E&L\ ENVIRONMENTAL AND SOCIAL IMPACT STUDY ‘ eCOV|SaO
— — —

This layer of sand is a true biological environment in which bacteria develop that eliminate the

polluting materials present in the water.

The water from cleaning the filters (also known as "sludge") are also sent to the Actidyn
technology. The thick and homogenised sludge is then ready for the final treatment, the object

of Plot 10.

The final stage is eliminating bacteriological pollution by disinfection with chlorine gas. Each
treatment line of 3 m3/second (see Figure 7 and Figure 8) includes:

e 3 parallel Actiflo decanters, with a unit volume of 535 m>;

e A battery of 8 sand filters, with a unit surface of 104 m?;

e 2 Actidyn, with a unit volume of 60 m3, one for decanting sludge, and the other for the
sludge from cleaning the filters;

e 2 treatments with UV rays;

Lastly, a pumping station equipped with 6 unit flow pumps of 1m3/second releases the treated
water through the large-diameter channels (object of Plot 2) to the distribution centres, object

of plots 3,4, 5, 6, 7,9, and from 3 final storage tanks, object of Plot 8.

Other treatments

Elimination of aluminium: aluminium precipitates at a pH between 6 and 6.5 and as

coagulation can reduce the pH below 6, it is necessary to increase the value, which can be
obtained by adding lime milk. The lime milk is then injected at the two of the Actiflo
decanters;

Neutralisation: the water from the Kwanza is known as aggressive (low level of bicarbonates),
with it being necessary to neutralise them to protect the pipes from corrosion. This operation
is performed by injecting lime water into the reservoirs of treated water (after filtration). The

lime water is prepared from the lime milk.

Rev.: 0 59/424
FPS-A.001/3




ENVIRONMENTAL AND SOCIAL IMPACT STUDY B
B i L t ecovisao
LUANDA DRINKING WATER SUPPLY PROJECT - =~

Enpresa Fibhca O Aguan. EPAL - £.F SYSTEM 5 —_ QU'LONGA GRANDE ARTELIA

DEWTA?D FILTRAFLO™ DESINFECGAD RESERVATORIO ELEVADO
ACTIFLO™

TOMADA
DE AGUA BRUTA

RESERVATORIO
AGUA TRATADA

SILO DE LAMAS
DESIDRATADAS

Figure 8 — Overview of the WTP and Sludge Treatment Plant treatment (Source: Epalanga Consortium, 2012)

Rev.: 0 60/424
FPS-A.001/3



ENVIRONMENTAL AND SOCIAL IMPACT STUDY

) =
‘ ecovisao

LUANDA DRINKING WATER SUPPLY PROJECT =
L SYSTEM 5 — QUILONGA GRANDE ARTELI
st
b. 4 X
| Chea > Claea
AMERT, AGAD LiNHA § ALIMENTAGAD DECANTAGAD LinHA 3 /ummuli
conguiagao | canmutachs | coaauLagho | cosmiLagho | SPAMAGA cououiacio J:QN"E.N’I!.I
[T m._lmchn IRIECCAD INECCAD INJECCAD IWECCAD Potymir
wanmagho | MatiRacho | watuascha wanmacks | warunscan | warmacio { kel
DECANTAGAD | DECARFAGAD | DECANTAGAO Meha CAO| DLCANTACAD
I I TARA >
ESPESSADOR
ALIMENTACAD FRLTRACAD Lieda 1 ALIMENTACAD FILTHAGAD LiN+a 3
(FILTIRG L FILTHRO IFILTRO | FILTROLFILTRORFILTRO L FAL TROFFILT RO [FILTRO B TROIFILTRO JFILTRO [FRLTHO FILTHRO JFILTRO [F TRO
ot | oe |'oe | e | oE ot | oe o= | or | be | o | o= | be | o= | o
i | st | AREIA | ameis | ARES § aniia | ansiia § aEin AR | AREIA | AREIA | Amein | anein | aneu | angia | Angia
S S — — " —— ] e e  ——
fAgua do Agus de
TANGUE DE Aauss TANGLE 08 ADUA | L ““—] TANGILE D8 AGUA | TANELE D8 AGLAR
SIS LiNA, 1 FILTRADA LKA 1 FILTRADA LINGA 2 SUJAS LINHA 2
S '% | |
Iy ¢ Py i3
: e e
ESFEESADOR ESPESSADOR
LOTE1
o=k 4 |
LOTE1 | POSTODE BOMEAGEN OF AGUA TRATATA I
LOTE2

Esauema da linha daua

Figure 9 — Overview of the water treatment system (Source: Preliminary draft, 2013)

The physiochemical and microbiological treatment of raw water will be performed from the
dosage of chemical products. The project thus anticipates the construction of various buildings

for storing, preparing and dosing chemical products:

e Chemical-product storage areal
e Chlorination building;

e Reagent building;

e Lime-saturators building;

e Area for conditioning and dosing chemical products;

Rev.: 0 61/424
FPS-A.001/3




ENVIRONMENTAL AND SOCIAL IMPACT STUDY a